INSTALLATION GUIDE

REAR FRONT
79II
A STRAIGHT PAD ANGLE PAD

18-U0045 MounTING TRACK

PromasTeR CiTY

RANGER>

DESIGN



QUICK START GUIDE

PHAse 1 - ASSEMBLY

U 1.1.1 SETUP ( VERIFY ALL PARTS ARE PRESENT ).ttttiiuttieeesitteeeessiuteeeessssseeeesssasseeesssnsseeessansseeeesssnsseeesssnnsseees 27103
PHASE 2 - INSTALLATION
0 2.1.1 INSTALLATION ( INSTALL THE MOUNTING TRACK WITH PADS ON THE ROOF ).uuuuuuuurrrrereeeeeessesssaannssnsnsseeeeseseesannanns 4
REQUIRED ITEMS
O Cordless Impact
U Tape Measure
U Ladder
O 10mm Socket
Q Silicone
2
PERSONS
1.1.1 Verify all parts are present.
—F T) (T T
10 - 753 —| 10-750 — _ = 2
——F Ll [T 1)
10 - 731
=11 —a = = = =) [==]

=1 —a = ] =

VERIFY ALL PARTS ARE PRESENT
Item No.  Description Qty.
10-731 MounTING TRACK
10-750 ANGLE PAD
10-7583 STRAIGHT PAD
96-1031 CusToMER INSTALL FASTENER KiT

= NN~

RAN ) For technical support, contact us at 1-800-565-5321

DESIGN

18-U0045 Installation Guide | REV. A3 | Page 2



VERIFY ALL PARTS ARE PRESENT

FASTENER BAGS.

8x

2x

10x

10x

10x

RAN: )

DES

96-1031

/ # 90-841
/ # 90-837
0 #10-764
a #98-113
0 #98-119

IGN

Hex Bolt
M6-1.0 x 50mm
SS304

Hex Bolt
M6-1.0 x 40mm
SS304

Neoprene Spacer
1/16" Thick

Flat Washer
1/4"

Lock Washer
1/4"

For technical support, contact us at 1-800-565-5321

v

Fastener Assembly

8x

IFooe=

#90-841 Hex Bolt M6 x 50mm

#98-119 Lock WASHER
#98-113 FLAT WASHER
MounTiNG TRACK

ANGLE Pap

#10-764 NEOPRENE SPACER

[ Joes:

#90-837 Hex Bolt M6 x 40mm
#98-119 Lock WASHER
#98-113 FLAT WASHER
MOounTING TRACK

STRAIGHT PAD

#10-764 NEOPRENE SPACER

18-U0045 Installation Guide | REV. A3 | Page 3




PHASE 2 - INSTALLATION

2.1 INSTALLATION

2.1.1 Install the mounting track with pads.

NOTE: e Slide stud plate on both ends of the mounting track before insttalling the mounting track.
e Slide 3 stud plates if you have 3 bar racks.

REAR

TOP VIEW

SHOWING WHAT HOLES YOU WILL USE

O @& o9

NOTE: APPLY SILICONE AROUND EACH HOLE, AND BOLT
THEN FASTEN THE TRACKS TO THE ROOF.

—— SILICONE

MIDDLE

FRONT

b @ I

S [==R

SIDE VIEW

SHOWING THE POSITION OF THE PADS

m

ANGLE PAD STRAIGHT PAD
TOOLS FASTENERS USED
Q Cordless Impact 8% FRONT & REAR

O 10mm Socket
Q Silicone

i ooe=

#90-841 Hex Bolt M6 x 50mm

#98-119 Lock WASHER
#98-113 FLAT WASHER
MounTING TRACK

ANGLE PaD

#10-764 NEOPRENE SPACER

ANGLE PAD

FASTENERS USED
2x MIDDLE

g #90-837 Hex Bolt M6 x 40mm

S) #98-119 Lock WASHER
#98-113 FLat WASHER
| I—

MounTiNG TRACK

f—T3  STRAIGHT PAD
cEEZ #10-764 NEOPRENE SPACER

RAN ) For technical support, contact us at 1-800-565-5321

DESIGN

18-U0045 Installation Guide | REV. A3 | Page 4



“Congratulations, you have successfully installed your
Mounting Track on your vehicle!

Thank you for doing business with us.”

For any feedback or suggestions you might have, please contact: cs@rangerdesign.com

RANGER>

DESIGN

RANG ) For technical support, contact us at 1-800-565-5321 18-U0045 Installation Guide | REV. A3 | Page 5

DESIGN



